0981

Auto Crane Company

9260 Broken Arrow Expressway
P. 0. Box 45548 — Tulsa, Oklahoma 74145
PHONE (918) 6279475

OWNER’S MANUAL

2403 SERIES



FIXTURE NO.

FINISH NO,

13
DRiILL T

THRU FLOOR.

NUT

2403PRX. SHOWN

NQ.8C0420 BATTERY
CABLE ASSEMBLY

NO. BB-50 INSULATO!
BUSHING ON CABLE
ASSEMBLY.

NO.838
CLIPS 6 .2
FURNISHED g

BATTERY
CABLE

1. DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL CABLE,
AND BUSHING WHICH IS FURNISHED ON CABLE, AS SHOWN,
WRAP ELECTRICAL TAPE AROUND CABLE S0 IT WILL FIT
BUSHING SNUG.

2. RUN CABLE INSIDE CHASSIS FRAMETOSTARTER SOLENOID
BATTERY CONNECTION. LOCATE CABLE SO THAT IT WILL
BE PROTECTED, AVO!ID SHARPEDGES. INSTALLTHENO. 838
FRAME CLIPS TO HOLD CABLE SECURELY IN PLACE. IF
SURPLUS CABLE EXISTS THE CABLE CAN BE CUT OFF, AND
EXTRA TERMINAL FURNISHED WITH CABLE INSTALLED.

3. REMOVE NUT ON SOLENOID BATTERY TERMINAL POST,
INSTALL CRANE POWER CABLE, REPLACE NUT AND
TIGHTEN.

4. IF THE BATTERY 1S GROUNDED TO THE ENGINE IT MAY BE
NECESSARY TO ADD AN ADDITIONAL GROUND CABLE FROM
THE ENGINE TO THE CHASSIS FRAME IN ORDER TO OBTAIN
MAXIMUM POWER AT CRANE. THE CRANE SHOULD BE
GROUNDED TO THE CHASSIS FRAME. THIS IS USUALLY
ACCOMPLISHED THROUGH THE MOUNTING BRACKET.

BATTERY
(REF.)

POSITIVE POLE
STARTER SOLENOID

BATTERY CABLE
FROM CRANE UNIT

STARTER

GROUND FROM MOTOR
TO CHASSIS FRAME.

PN T P DU

T ]‘7 |TEM]D/s‘|7rAarno. ii BESCRIPTION

QUANTITY LIST DF MATERIAL

o ey D] /NUTO CRANE CORMPANY

DIMENSIONS ARE IN INCHES.
TOLERANCES LNLESS OTHERWISE P.0. BOX 45548 o TULSA, OKLAHOMA 74148

SPECIFIED. 9280 BROKEN ARROW EXPRESSWAY » 01882775

ANGLES £ 1/2° XX D
FAACTIONAL 2 116 | xxx 2 0% [GATE

[TiTLE

INSTALLATION -BATTERY CABLE

REMOQVE ALL BUNRS AND SHARP

EDGES. (30 NOT SCALE THIS

TOLERANCES NOT SHOWN ABOVE  JOATE TCALE TZE | DRAWIRG NG, REVISTON
ARE PER ANSI Y14 5. 1973 C AW-60i8 2403
TAISPAINT I8 THE PROPENTY OF AUTO CRARE T [y
usT IN ANY MANNER DETRI I 1 ]
NEXT ASS'Y | weNTA 70 THEIN INTERESTS. SHEET L OF

AiOdeay § 1000




= T
e T I e
"

S
SRS
OO L - S, I -

WECHZ - NIEN3SSY TvH3N39
Tun

THOILYOIAIHY D 804 30074X3 NMOHS 2 WLl

/31150040 SV INvs
ATAN3SSY ONINYIA




2403M GENERAL ASS'Y — 330126

ITEM

QTy.

PART NO.

DESCRIPTION

Y [ St T QR N N QR U N gy
COONOOARWN=SOODOONOOLEWN =

NNNNMNNDN
SN RWN =

WNN
O oo

WWwWwWwwwww
OONROT WK -

R P Y -

o,
-0

—
e NNMNNN = - etk ca D it N a0 DDOAND D e = 0N D e e e e eed e ol od ok ok oed o ok oo ) b ol ek ok md =k ok \) =3 =2

330139
330135
330192
330182
330133
330157
330131
330180
330179
800203-006
272055
330176
012501
330184
200809
018100
013506
017700
011607
100300
400300
800320-003
002800
201252
330156
005500
015900
020200
330185
019106
300403
008600
017100
021100
008700
014312
018600
008701
330171
015900
675115
330181
202742
330183
000403
015400
019600
005901
272179
330186
330187

QUILL/BASE

SIDE PLATES/HOUSING
BEARING, BALL SEALED
SNAP RING

BOOM

BOOM, EXT.
ACTUATOR ASS'Y
CYLINDER, HYD.~
PUMP, HAND

HANDLE, PUMP

GRIP, HAND

HANDLE, BRAKE
SCREW, 5/8NCX2%G5
SPRING, COMPRESSION
SHEAVE ASS'Y

NUT, HLF-LK 5/8 NF
SCREW, 5/8 NF x 2% G5
NUT, HLF-LK %2 NF
SCREW, %2 NF x 2Gb
BLOCK, TRAVELING
DRUM, HOIST

KEY, % x % x 1-15/16
SCREW, SOC. SET %4NCX%Gb
CABLE, HOIST

GUARD, CABLE
SCREW, %NC x 3/4CP
NUT, %ANCCP

WASHER, SPLK %CP
SCREW, 1NFX5 G5

NUT, HLF-LK 1" NF
FLANGE, BEARING
SCREW, 3/8NC X 7/8 G5
NUT, 3/8 NCCP
WASHER, SPLK 3/8 CP
SCREW, 3/8NC X 1 G5
SCREW, 3/4 NF X 4-3/4 G5
NUT, LK 3/4 NF G5 CP
SCREW, 3/8 NC X 1 G52ZP
RELAY PANEL ASSEMBLY
NUT, 1/4 NCCP
CONTROL, PENDANT
PIN, POSITION
INDICATOR, ANGLE
BRACKET, MOUNTING RECEPTICLE
SCREW, #06-3/8 NC
NUT, HEX #06 NCCP G3
WASHER, SPLK - #06 CP
SCREW, 1/4-20x 1/2 G5
NUT, 1/4- 20

DECAL KIT

SHIPPING KIT




T oate ] aswn

- 2403P

[=F

(L0

L ITEM 2 SHOWN EXPLDDED FOR CLARIFICATION.



GENERAL ASSEMBLY — 2403 P - 330128

STEM ary. PART NO. DESCRIPTION
1 1 330139 QUILL/BASE
2 1 330135 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM
6 1 330137 BOOM EXT.
7 1 330131 ACTUATOR ASSEMBLY
8 1 330250 HYD. CYLINDER
9 1 202712 PUMP, HYD. 3 QT.
10 1 330145 BRAKE
1 1 330184 SPRING, COMPRESSION
12 2 272055 GRIP, HAND
13 1 330136 HANDLE, BRAKE
14 1 012501 SCREW, 5/8 NC X 2% G5
15 1 200909 SHEAVE ASSEMBLY
16 1 011607 SCREW, %2NF X 2 Gb
17 1 017700 NUT, HLF-LK % NF
18 1 013506 SCREW, 5/8 NF X 2% G5
19 1 018100 NUT, HLF-LK 5/8 NF
20 1 100300 BLOCK, TRAVELING
21 1 400300 DRUM, HOIST
22 1 800320-003 KEY, % x % x 1-15/16
23 1 002900 SCREW, 4NC X 3/8 G5
24 1 201252 CABLE, HOIST
25 1 330156 GUARD, CABLE
26 4 007400 SCREW, %2NC X 1 CP
27 8 015900 NUT, %NC CP
28 10 020200 WASHER, SPLK %CP
29 1 330185 SCREW, 1 NF X5 Gb
30 1 019106 NUT, HLF-LK 1” NF
31 4 300403 FLANGE, BEARING
32 6 008601 SCREW, 3/8 NC X 7/8 G5
33 12 017100 NUT, 3/8 NC CP
34 16 021100 WASHER, SPLK 3/8 CP
35 6 008700 SCREW, 3/8 NC X 1 G5
36 1 014312 SCREW, % NF X 4% G5
37 1 018600 NUT, LK %NF G5 CP
38 2 009109 SCREW, 3/8 NC X 1% G5
39 1 330292 RELAY PANEL ASSEMBLY
40 1 330291 PENDANT, CONTROL
41 1 330320 MANIFOLD
42 1 300204 DIRECTIONAL VALVE
43 1 330254 GUARD, RELAY
44 4 330038 SCREW, SELF-DRILLING
45 1 202742 INDICATOR, ANGLE
46 1 330181 POSITION PIN
47 2 330072 PLUG, 7/8 - 14 O-RING
48 2 800202-002 SPACER, PUMP BRACKET
49 1 330319 BRACKET, PUMP
50 1 330186 DECAL KIT
51 1 330187 SHIPPING KIT




e _

FrC

* 67ICLE ~ MY
WA o4 Oy

...
wra] T o

YHd €002 - AIEAISSY TYU3NTD

_____

555555555

NOILY I HEYID MO+ Q300X NMOHS 2 WAL 2
IBNISSY 14VHS Y3INLNL HOJ OPZ0eE-My 335 1
SALON




GENERAL ASSEMBLY — 2403 PR:

ITEM ! aTty. PART NO. DESCRIPTION

1 1 330210 QUILL/BASE
2 1 330283 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM
6 1 330137 BOOM EXT.
7 1 330131 ACTUATOR ASSEMBLY
8 1 330250 HYD. CYLINDER
9 1 202712 PUMP, HYD. 3 QT.
10 1 330200 HYD. MOTOR
1" 1 227401 SHEAVE ASSEMBLY
12 1 100300 BLQCK, TRAVELING
13 1 330209 GEAR, WORM
14 2 300204 DIRECTIONAL VALVE ASS'Y
15 1 330254 GUARD, RELAY
16 2 330282 MANIFOLD - SERIES
17 1 330284 RELAY PANEL ASSEMBLY
18 1 400300 DRUM, HOIST
19 1 800320-003 KEY, % x % x 1-15/16
20 2 002900 SCREW, %NC X 3/8 G5
21 1 330156 GUARD, CABLE
22 3 005500 SCREW, NC X % G5
23 1" 020200 WASHER, SPLK 1/4CP
24 1" 015900 NUT, %-20 CP
25 1 201262 CABLE, HOIST
26 1 330185 SCREW, 1" NF X 56 Gb
27 1 019106 NUT, HLF-LK 17 NF
28 4 300403 FLANGE, BEARING
29 6 008600 SCREW, 3/8 NC X 7/8 G5
30 12 017100 NUT, 3/8 NCCP
31 16 021100 WASHER, SPLK 3/8 CP
32 3 330269 DOWEL PIN %40 X 2” LG
33 3 007805 SCREW, 5/16 NC X 12 G5
34 3 020600 WASHER, SPL.K 5/16 CP
35 10 008601 SCREW, 3/8 NC X 7/8 ZPG5
36 6 008700 SCREW, 3/8NC X 1 Gb
37 1 014312 SCREW, %NF X 4% Gb
38 1 018600 NUT, HXLK %NF CPG5
39 1 005604 SCREW, %-20 X 1 CP
40 2 083802 CLAMP, CABLE
41 4 330038 SCREW, SELF-DRILLING
42 1 201100 POSITION PIN ASSY
43 1 017700 NUT, HLF-LK %2NF CP
44 1 013506 SCREW, 5/8NF X 2% G5
45 1 018100 NUT, HLF-LK 6/8 NF
46 1 011606 SCREW, %.NF X 1% G5
47 1 642601 PENDANT, CONTROL
48 1 202742 INDICATOR, ANGLE
49 1 330280 DECAL KIT
50 1 330279 SHIPPING KIT




o | P [T ] T

Tonote -y TOT ~ e v
[ L Dhuvwa] a9 Falr ] Jivgd  IAOEY NMOME LOW 33MVE ML
i
Ayl s
Xdd BOVZ- KIBNSSY TWMIET 1 sl ST TI I
T xR ROk VTR ageal UL LIS
TR VYL + e 208 O W 1 mussc S ssomwuanos
ANVAHIOD RAHD 0LV Y il T O S TR
I 117 D300 TSN 3610 SSTMN

FviNaLYM 0 | T

NGILANOS3D | osiwwa Isolmau] T

TENGILIINNDD HINWHAAK 404 (240 2 LHS) ORIORC-MY 335 Z
TAYINISSY LJVHS H3INWOL §0d Op20SE-MY 335 1




GENERAL ASSEMBLY ~ 2403 PRX — 330130

" irem arv. PART NO. DESCRIPTION
1 1 330139 QUILL/BASE
2 1 330231 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330232 BOOM, LOWER
6 1 330206 BOOM, CENTER
7 1 330131 ACTUATOR ASSEMBLY
8 1 330250 HYD. CYLINDER
9 1 202712 PUMP, HYD. 3 QT.
10 1 330200 HYD. MOTOR
11 1 202711 HYD, CYLINDER
12 1 330209 GEAR, WORM
13 1 330255 RELAY PANEL ASS"Y
14 3 300204 DIRECTIONAL VALVE ASS'Y
15 1 330254 GUARD, RELAY
16 1 202710 MANIFOLD - SERIES
17 1 330233 BOOM, UPPER
18 1 018100 NUT, HLF-LK 5/8 NFCP
19 1 012200 SCREW, 5/8 NF X 1% G5
20 1 012105 NUT, 1-8 LK
21 1 330057 SCREW, 1-8 X4 Gb
22 1 227401 SHEAVE ASS'Y 5"
23 1 011606 SCREW, %2NF X 1% G5
24 1 017700 NUT, HLF-LK % NFCP
25 1 100300 BLOCK, TRAVELING
26 2 015017 SCREW, 1-8 X 12 G5
27 1 019106 NUT, HLF-LK 1” NF
28 1 330185 SCREW, 1” NF X5 Gb
29 3 005500 SCREW, % NC X % Gb
30 1 330156 GUARD, CABLE
31 1" 020200 WASHER, SPLK % CP
32 " 015900 NUT, %-20 CP
33 1 201252 CABLE, HOIST
34 1 400300 DRUM, HOIST
35 1 800320-003 KEY, % X% X 1-15/16
36 2 002900 SCREW, SOC. SET %NC X 3/8 G8
37 4 300403 FLANGE, BEARING
38 6 008600 SCREW, 3/8 NC X 7/8 G5
39 12 017100 NUT, 3/8 NCCP
40 16 021100 WASHER, SPLK 3/8 CP
41 6 008700 SCREW, 3/8 NC X 1G5
42 1 014312 SCREW, % NF X 4% G5
43 1 018600 NUT, HXLK % NF CP G5
44 10 008601 SCREW, 3/8 NC X 7/8 ZPGb
45 1 201100 POSITION PIN ASS'Y
46 1 330089 PENDANT CONTROL
47 4 005604 SCREW, %-20 X 1 CP
48 2 083802 CLAMP, CABLE
49 4 330038 SCREW, SELF-DRILLING
50 3 007805 SCREW, 5/16 NC X 1% Gb
51 4 020600 WASHER, SPLK 5/16 CP
52 3 330269 DOWELPIN% @ X 2" LG.
53 2 022502 WASHER, FLAT
54 1 202742 INDICATOR, ANGLE
55 1 330280 DECALKIT
56 1 330279 SHIPPING KIT




R R B OV pt OV Boy lIToay
SYWOISTVRRVID BINLNeRT] SPH o RO
XLV




TRV ST w I BTy, pe= _|
! 7 AN WO A 1 * A
o s n Gnl
LR Ty
v pt 0y

- as ; i - . -
e " FWHIN MUY d R
ANVEEIOD BNVHD oLV e e Siosiid Ve oS
IWINBIVA 40 131 ALIAYIG

MOLLIINISIU | owiwwa  Tsemaa] { T

||||||

ppp—

O

|
__l -

(=)

ASCE FIADTE
7 TW R T /
= 5 o o Esiid =
“! [yl =2 [ ﬂ | ...qo,lﬁhh-.. JMQ\

| | 3 |

Ut ‘




. . w v
] camvaxan . M

IOVRARI ATV XA OPS
— FEYINT FPEINID -

RIFUATRALE = AvAEIINIcT MOUNY NIXOu S ORCH
Sriri W W IND VRN + belle NOd O 4

TwidALYW S0 LSIT
NDLLJINIEI0

Firn

A N
P P il _ g
s |
nw.. T\Q\L gz e
gt 1 ' -
| | -1 ,
-k M,_\f ...... ~ M# AT ’ °10 4 w
| =S e N
__ e 2L _
e Rt 4 ¢

o)

ADCE FHUATTE
L L0 LIWXY
ol oL P - PrD..o7 ..wmqv.

e

[ ! =
K14 — 1 =4
bic ) —
| L F
f /
FEOPE P - - - -
&y 0 \\v“mu - B
i
! i
1
|
i +
|
Q.Y | 31¥0 NOiL4W3530 [5G} ' : L |
O AT MO i OnpiNed | DM unixis




MAINTENANCE OF HOIST ACTUATOR

The “B” actuator or gear box is the heart of all Auto
Crane products in which it is utilized. The operator should
read and study the pages in this manual applying to the
actuator, motor and brake. The oil level in each actuator
should be checked periodically (bi-weekly) and the recom-
mended 90 weight gear oil added to maintain the level
required. Check to insure that the vent fittings are not
piugged and are functioning properly. Plugged vents can
cause pressure “build up” in the cases and may cause seal
leakage. Read the “cold weather” instructions in this
manual and thin the 90 weight oil with kerosene as
recommended. Check the motor brushes once every 30
days. Check the brake at least once every two weeks.

1. OIL REMOVAL
The next operation will be to drain the oil from the
gear case. This can be accomplished by removing one of
the plugs {Item 26) located on the bottom side of the
case.

2. MOTOR REMOVAL

Remove 4 socket head capscrews {ltem 17) using the
3/16” long handle Allen wrench furnished with the
unit for this purpose. The motor can now be lifted away
from the gear case. The Q" ring {ltem 28} serves as an
oil seal between the motorpilot and the gear case. Be
sure that this 0" ring is in the recess of the gear case
before reinstalling the motor.

3. COVER AND GEAR REMOVAL

Remove six capscrews (ltem 32}; remove cover {6} and
shim set (7). CAUTION: Do not damage or destroy
shim set. Drive the drum shaft {34) to the left, using
black of wood {Avoid damage to the shaft). The gear
{4} will come out of the large opening as the shaft is
driven out. Remove gear from shaft. Woodruff key (25)
and retaining ring (35) will remain with shaft.

4. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit (See brake kit instructions). Remove
screw (31} from brake hub. Pull brake hub, remove key
{23). Remove 4 capscrews (ltem 36) which hold brake
channel and bearing carrier {8} to case. Remove ltem {8).
CAUTION: The shim sets {13 and 14) consist of the
correct thickness for bearing and primary gear adjustment
on each individual gear case. Remove seal (12). Remove
four buttonhead capscrews (lterm 21) using a 7/32"
Allen wrench. Remove cover (8) and shim set (14).
Bearing cups {15 and 16) can be removed by using a
pry bar.

The pinion shaft and primary gear can now be remaved
from the gear case by extending the pinion end through
the opening to the left until the primary gear end can be
moved outwardly through the large side opening. Bearing
{16} can best be removed by pulling primary gear (2}
and bearing together - use puller or press. Bearing {15)
can be removed with puller or press.

5. REASSEMBLY
The foregoing procedure constitutes removal and
disassembly of the Actuator. To reassemble, perform the
operations in reverse order.

6. GEAR ADJUSTMENT
The gear adjustment should be checked if new bearings
{15 and 16) or new gears {2, 3or 4} are installed. Proceed
as follows:

install motor (1) with bearings {15 and 16) and pri-
mary gear (2) installed on shaft (3). {nsert shaft in
gear case. With bearing cups installed in bearing
carriers (8 and 9), instali bearing carriers without
shims, using capscrews {21 and 36). Adjust the shaft
until gear {2) fits snugly against pinion shaft on the
motor.

Using plastic color coded shim set (14) as a feeler
guage, add or remove shims until a drag cecurs when
inserted between carrier {9) and gear case (5). Remove
carrier (9} and add two paper shims, one each on front
and back sides of the plastic shim set. This usually
gives the proper clearance between primary gear and
motor pinion. Check backlash between the gear and
motor pinion which shoutd be not less than .002" or
more than .007". This can be approximated by placing
the hand through the large opening in the gear case
and determining that the gear has a very small amount
of backlash.

Next remove motor and install carrier {8) with plastic
shim set and two paper shims. Add or remove plastic
shims until bearings fit snugly in cups with the shaft
free to turn. Reinstall motor and again check the
backlash.

Install cover {6} and gear (4) against secondary pinion
{3); determine thickness of shim set reguired in the
manner described above. Check the backlash far the
full 360° rotation.

If new gears or bearings are to be installed, new shim
sets are recommended. Each shim set consists of:

1 —.005 Btue
1 —.0075 Clear
2 —.020 Yellow

2 — .005 Vellumoid Brown

7. LUBRICATION
An extreme pressure (EP-80-90) lubricant is used in the
gear case. The output shaft bearings are factory lubri-
cated and sealed and need no further lubrication.

WHEN ORDERING PARTS — BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.



FiX TURE NGO

FINIEH NO

zoﬂaAs.ncq'n.

QTY | PART NO. DESCRIPTION
i 300105 MOTOR, 12 VDC
| 300208 PRIMARY GEAR
i | 300306 [ anArT
1 300405 | 3EQONDARY GEAR
i 300503 GEAR CASE
1| 300601 COVER
I | 300706 [ GASKET 3ET
I |300800 | BEARING CARRIER
1 30903 BEAK (NG CARRIER
1 | 301706 SEAL -OUTPUT SHAFT
(REF) HOUSING
i {30806 SEAL-SECONDARY SHAFT
1 301904 SHim 3ET
1 302008 SHiM 3ET
I BEARING CONE
1 o2zo! BEARING CONE
5 | DO3GIO 174 -20% 3r4 3OC. 4D CAPSCREW|
s |o2od00 174 LOCKWASHER
2 |ovoseol /8-t XT/8 HEX, WD. CAPSC)
¢ | Q206D /16 LOCKWASHER
4 Coarol 38-16 xt HEX, SCREW
4 (o402 3/8 LOCHWASHER 3HAKEPROGH
I |040406  |"ROAWOODRUFF KEYIHARD MBa1a]
| |o6060e  ®e08 WOODRUFF(KEY /181 14)
| | osceal * £ WOODAUFF KEY (3/87 1-A8)
3 |cooros  |i/4 PIPE PLUG « SOC MD.
| [ 302406 VENT FITTING -
1 1302500 SEAL
t |SEEASSY | BRAKE ®IT
247 {80200 MOBIL QIL ™48 SAE 90
& [ooTan 3/14-18X 1*GR S CAPSCREW
2 |ekl09 378 LOCKWASHER
1 330141 SHAFT, OUTPUT
1| [+00600  |mETAINING RING (RST-H2D .
4 looseos  [174-20 ¥7/8 GR 5 CAPSCREW
| (B00320-0C3{ 14 X L4 X1 BASKEYSTOCK (REF) ]
IR EEHE BEARING CUP
' | 3M0z202 BEARING CUP

ACTUATOR ASSEMBLY .

DEL 8" A
B8-3000 )
Dl 2403 | aw-msom Wt

:

araor s ve—



T T
N R
A N oA
AT

AN \\‘\x

FIXTURE NO._ | FINISH MO

(1977 on 4 as REQD.

i

ITEM| QTY | PART NO. DESCRIPTION
1T [ 1 | 300108 | MOTOR, 12 VDG
2 t 300205 PRIMARY GEAR
3 1 300308 SHAFT
Py ] 300405 | SEQONDARY GEAR
5| « [ 300303 |cEARCASE
6 | | | 300601 GCOVER
T 1 300706 GASRET 3ET
[ | | 300800 | REARING CARRIER
9 | 1' [30080% [BEAKING CARRIER
o | 1+ | 301106 SEAL -OUTPUT SHAFT
n {REF) HOUSING
12 | 1 [301806 | SEAL-SECONDARY SHAFT
13 1 1 [ aoieoe SHIM 3ET
14 | 1 [yzo0m Isim sET
I5 1] 302100 BEARING CONE
s i 020 BEARING CONE
17 ] 5 |oose0 178-20% 374 3OC. WD CARSCALW
18 |8 |OZOZD0 | 1/4 LOCKWASHER
19 { 2 |oossal A/8-1X7/8 HEX. HD. CAPICREW
20 | ¢ [OCeDSOI 5718 LOCKWASHER
21 | 4 |OO0BTO! | 3/8-16 xi HEX. SCREW B
22 | 4 Q21402 3/0 LOCKYASHER SHAKEPROOS|
23 | 1 [os0406  [ROAWOODRUFF KEYIHARD MW
2¢ | 1 |ORORDO TE0H8 WOODRUFFIKEY 3/14t3/4)
25 | 1 [ososs ™ E WOODRUFF KEY (3/84 1-14)
26 | 3 |ocooEo w4 PIPE PLUG ~SOC D,
21| | [|302406 |VENT FITTING B
28 | 1 {32500 | SEAL
29| | |SEEASSY | BRAKE wiT
30 [2QT | 80200 MOBIL QiL "48 3AC 90
N
s |OCT8H S5/16- 18X 1 GR 5 CAPICREW
2 |ozi00 278 LOCKWASHER
| [ 33014) | sHAFY, uTeuT
1 |a00600 RETAINMING RING (RST-129
4 003608 117420 x1/8 GR 5 CAPSCREW
1 {800320-003 L X L4X1| BASKEYSTOCK (REF) ]
| |so2102 BEARING CUM
| |30pz02 BEARING CUP

ATS CRANE COMPANY . |
DEL "'B" O
B-3000
DI 2603 | aw-zom AL

1=t

D



ol

MAINTENANCE OF 12 VOLT BRAKE KIT

. FUNCTION

A brake is incorporated on each actuator. The brake was
designed to perform two functions. One of the functions
is load holding after the pendant switch is neutralized.
The other function is to prevent excessive coasting after
either pendant switch release or the boom travel limit
switch is triggered.

2. TROUBLESHOOTING:

Problem Cause Repair

. Brake fails to Damaged or Replace damaged
hold load or out of parts. If necessary,
stop hub adjustment adjust per
effectively ’ instructions.

. Brake hub Woodruff key Replace key
turns on shaft sheared in

actuator shaft

. No electrical Broken wires Replace wiring
current to brake  or damaged to brake.
terminals
. Solenoid Dirty contact Remove brake
inoperative points wires from
solenoid solenoid terminals,
clean and reattach.
Solenoid Repiace with new
burned out solenoid.

. ADJUSTMENT:

A view of proper adjustment of the brake is shown on
illustration and inside brake guade, Item (8). The
sequence is repeated here in the event the instructions in
the cover are not available.

. Remove brake guard {item 8) by removing three #10

pan HD screws.

B. Inspect brake assembly to insure that no foreign objects

- P

5 WN

will impair a proper setting of the brake.

. Hold the self-locking nut {ltem 13} with a proper wrench.

With a screwdriver, turn the adjusting screw (ltem 14)
until a clearance of 1/16" is obtained between brake
lever (Item 6} and brake channel {Item 1).

. Observe brake operation by operating the proper toggle

on pendant. Make sure the brake releases the instant it
is pushed. If not, increase brake lever clearance slightly
until this occurs.

. Replace brake guard.
. DISASSEMBLY:

Disassembly of the brake can be accomplished without
removing actuator from unit. However, if disassembly is
to include brake channel {Item 1} and brake hub {Item 5),
the oil should be drained from actuator.

. Removal of Brake Assemnbly:
. Remove brake guard (Item 8) by removing three #10

pan HD screws {Item 9).

. Remove the two brake wires to solenoid {item 11).
. Release brake assembly from brake system by removing

Two 1/4-20 Allen head capscrews {ltem 18).

. Located on backside of brake assembly bracket (I1tem 2)

are two #10 flat HD screws (item 16) which must be
removed to replace brake solenoid {Item 11).

5.

Remove small carburetor clip frdrn brake lever anchor
pin, compress brake band spring (lItem 4) and lift off
brake lever {[tem 6).

. Hold acorn nut (Item 13) and turn adjusting screw

{(Hem 16) until separation. Then slide off washer {Item
4) and spring (Item 3).

. To remove solenoid plunger from brake lever {ltem 6)

drive out pin (ltem 10}.

. The remaining two items are attached to the actuator

assembly and care should be taken during their removal
to avoid damage to actuator.

. Remove 1/4-20 Allen HD bolt (19%). The brake hub

{item B) is a press fit on actuator shaft; therefore, a
small gear puller will be required for removal. Check
Woodruff key (Item 21) for damage.

. The brake channel {Item 1) is held in place by four

1/4-20 Hex HD capscrews that also hold hearing carrier
for actuator shaft to actuator housing.

. REASSEMBLY:

Assemble in reverse sequence to ahove.

. When brake hub has been removed, the proper relocation

during assembly is approximatety 1/32' past being flush
with end of shaft.

. Do not fail to place a small amount of grease on the

anchor pin and in the counter bore of the brake lever.

. Adjust brake per instructions and install brake guard

{ltem 11).

. EMERGENCY MANUAL OPERATION:

In case of power failure, remove three #10x3/8 screws
{Item 9) holding the brake cover {Item 8). Insert hand
crank {ltem 18) into the two holes in the brake hub.
Release the brake by manually actuating brake solenoid
with thumb or finger while turning crank. This will per-
mit positioning the crane in stowed position until power
can be restored.

BRAKE REPAIR

Brake Hub Assembly {Item 7} is subject to normal wear. As
a result, the brake pad surface will become glazed and
smooth over a period of time, depending upon usage of the
crane and cause ineffective braking and increased coasting
after the pendant switch is released.

The easiest way to repair the brake pad is as follows:

1.
2,
3.

Remove brake guard {item 11) by removing three #10
pan head screws {ltem 12).

Remove band and solenoid assembly by removing two
1/2-20 soc. head capscrews (Item 18).

Hold the solenoid and press the lever (ltem 8) keeping
the [ever pressed to release the brake band (ltem 6).
Carefully pull the whole assembly away from the hub.

. Brake Hub Assembly (ltem 7) will now be visible for

inspection. [f the surface of pad is found to be glazed,
hold a Vixon file or Emery cloth against the pad (braking
surface} and run the particular motor by engaging
pendant switch,

. After the entire surface of the pad has been uniformly

roughened, assemble in reverse sequence to above,



4 1 3 ] 2 1

ITEM] QTY | PART NO. DESCRIPTION
307201 | CHANNEL

|
o2 307900 | BRACKET .
@3 T T [ 308000 | COMPRESSION SPRING |
®[ 4 | 1 [ 307300 | BRAKE BAND
5 | T [ 307701 | BRAK
@[ 6 [ T [ 307500 [LEVER
@7 1 1 022800 | CAR .
81 T [ 306700 | GUARD, ACTUATOR BRAKE
9 | 3 | 004800 | SCREW, %0 X 3/8 SELF TAP_PAN HD.
@[T 1 | 022700 | SELOK PIN 3/32 X 172
QLT SEE CHART | SOLENOID
2 00390 | SCREW, 1/4-20 X 3/4 ]
o[ 13 015800 | NUT,*10-32 SELF-
®[ 14 1 002603 | SCREW, ¥I0-32 X2 RD.AD. |
5| 2 | 005605 | 5CREW. I/4-20X5/8
®[ 16 [ 2 [ 00/800 | SCREW.H0-32 X /4 FLAT D, |
7 { 2 1016300 [|NUT, i/4-20 SELF-LOCKING
8 TREFJ CTUATOR &
9 02400 | HAND CRANK (REF)
20 005606 | SCREW, 1/4 -20 X /8 HEX_HDIREE] |
21 040406 | WOODRUFF _KEY %404 {REF)
22| 1 | 019900 | %0 FLAT WASHER CP____ |

ﬂs ITEMS INCLUDED IN REPLACEMENT
BRAKE KIT 30820-12V OR 24V. INDIVIDUAL

PARTS MAY BE ORDERED SEPARATELY IF DESIRED,

@WHEN ORDERING PARTS BE SURE TO
SPECIFY MODEL AND SERIAL NUMBER,
)
conmmact o | AUTO CRANE COMPANY
5 AUTD CRANE CO. 9260 BROKEN ARROW EXPWY. TULSA, DKLA. 74145
@ DRAWING NO. DATE
L APPROVED | BRAKE ASSEMBLY 12V
—jp— | 118" I
ot creonep | MAINTENANCE DRAWING
308201 306401 DRAWN IJ BH i 7-27-10
3 |NEW PART NO. Fpass 306412 SIZE |CODE IDENT. NG, [ORAWING NO.
N ~3082-24V|B-3064-24D|DC, M-118
/[OLD PART NO. 155 85-TaviB -3064-120 [0 C
BRAKE KIT | [TEM 4 SCALE NONE  [weigHT [sHeeT — oF

| t |



2403 SERIES — MECHANICAL

MAIN BOOM SECTION REMOVAL:

1. Remove 4’ sheave,

2. Pull hook end of cable through boom sections toward
drum.

3. Remove extendable boom sections and (extend cylinder
if so equipped) nut from boom to cylinder bolt. Leave
this boit in place.

4, Remove the six (6) bolts in the flange bearings on the
actuator shaft. (See AW3301)

5. Loosen set collar on flange bearing and slide toward
drum. (item 5)

6. Remove bolt holding the cylinder to the boom.

7. With a crane or hoist lift the boom up.

Reverse procedure for installation.
ACTUATOR REMOVAL.:

. Remove Boom.

. Remove wires on motar.

. Loosen set Collars.

. Remove the 3 bolts in the flange bearings (opposite the

actuator).

5. Remova the nuts from the remaining bearing and the
2 actuator mounting bolts (opposite brake end of
actuator).

6. Lift actuator through slots in side plates.

o =

Reverse procedure for instaliation.
BOOM OR ACTUATOR BEARING REPLACEMENT:

1. Remove Boom.
2. Remove Actuator.
3. Slide flange bearings and drum from shaft.

Reverse procedure for installation.

QUILL BEARING REPLACEMENT:

1. Remove brake shoe, bolt and brake handie if so equipped
{See AW 330126-8).

2. Remove turner shaft assembiy (if so equipped).

3. Remove the three (3) bolts holding the turner gear in
Place and lift up to clear positioning dowel pins (if so
equipped).

. Remove snap ring.

5. With crane or hoist lift quitl housing and boom straight

up.

6. Drive bearings from quill housing. {The quill housing is

manufactured with none or a very slight press fit to
bearings.)

FY

Reverse procedure for installation,

REPAIR OR ADJUSTMENT
TURNER SHAFT ASSEMBLY

The turner on the 2403 series is a 40:1 worm gear reduc-
tion. The bronze gear and hardened steel worm with two
tapered roller bearings were selected for durability. The
side plates are slotted to allow backlash adjustment.

Backlash Adjustment Procedure:

1. Stightly loosen the two bolts on each bearing ffange
plate. (See AW330240, items 13 and 3).

2. Tap on the edge of each flange plate until backlash is
no more than .002",

3. Tighten the bolts on each flange plate.

4. Rotate crane, stopping every 152 and recheck backlash.

Bearing Replacement:

-

. Remove the hydraulic lines to the turner motor.
2. Remove the two bolts on each flange bearing plate
{(See AW330240, items 13 and 3) and remove motor.
3. Remove bearing housings.
4, Remove worm and shaft through motor side of the
sideplate.
5. Remove bearing and spacer {items 11 and 12) from
turner shaft,
. Remove end thrust adjustment nuts {item 10}.
. Remove snap ring and worm gear.
. Remove bearing.
. Remove bearing cups from housing and reverse pro-
cedures for instaliation.
10. The thrust adjustment nuts should be tightened to pre-
load the bearings stightly.
11. Adjust backlash.

00~ O,



FIXTURE NO. FINISH NO.

CHG

REVISIONS

LTR

DESCRIPTION

| oate [ arep

5,

N

ACTUATOR

j

SIDE PLATES

[ 1

ITEM]D/SAL PART NO. i

DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL

QIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE
SPECIFIED

ANGLES £ 1/2° XXt .a0
FRACTIONAL X 1116 | .XxXx* 010

REMOVE ALL BURRS AND SHARF

EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABGVE
ARE PER ANSI Y14 .5.1973

DjAWN BY

AUTO CRANE COMPANY

NEXT ASS'Y

MENTAL TO THE'R INTERESTS.

THIS PRINT S THE PROPERTY OF AUTO CRANE CO.
AND MUST NOT BE USED IN ANY MANNER DETRI-

DA 2k P.0. BOX 45548 » TULSA, OKLAHOMA 72145
CHK% BY 9260 BROKEN ARROW EXPRESSWAY *» 918-627-9475
TITLE
DATE
[ BOOM MOUNTING DETAIL ]
ENG.BY
DATE SCaLE SizE | GRAWING N REVISION
P AW - 3301
WEIGHT SHEET 1 oF z

RIOSWAY 51000



BOOM MOUNTING DETAIL — 3301

ITEM

arTy.

PART NO.

DESCRIPTION

OB WN

6
16
12
10

4

1

008701
021100
017100
008601
300403
400300

SCREW, 3/8 NC X 1G5 CP
WASHER, SPLK 3/8 CP
NUT, 3/8 NC CP

SCREW, 3/8 NC X 7/8Gb5 ZP
FLANGE, BEARING
DRUM, HOIST




FiXTURE NG.

FINISH NO.

YD, MOTOR
FIOZ0O reEmE)

HREVISIQNS

CHG
LTR

DESCAIFTION | pate { aprp
+ +

I i iTem|oss |

PARTNO. | DESCRIPTION

QUANTITY

LIST OF MATERJAL

UNLESS OTHERWISE NOTED ALL

NEXT ASS'Y

ONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE
SPECYFIED,

ANGLES & 1/ KN L 4D
FRACTIONAL * 1718 | .xxx + 010
REMOVE ALL BURES AND SHARS
EDGES. D0 NGT SCALE THIS
ORAWING,

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 6 - 19731

THIS PRINT IS THE PROPERTY OF AUTO CRANE CO.
AND MUST NOT BE USED IN ANY MANNER DETRI-

ﬁNTAL TO THE!R INTERESTS.

Loy AUTO CARANE COMPANY
P.O. 80X 45648 = TULSA. OKLAHOMA T4146

i 5] 5700 BAOKEN ARROW EXPRESSWAY » 5188270476
TITLE

DATE

sy TURNER SHAFT ASSEMBLY

DATE .SCALE SIZE DRAWING HO. REVISION
S l l AW -330240
WEIGHT sqeeT_£ _of 2

mGOWAYE 1000H



TURNER SHAFT ASSEMBLY — 330240

ITEM

QaTy,

PART NO.

DESCRIPTION

OO~ WN -

N = N) e e ed A ek omd o ek =2 A) =

017701
021500
330239
330268
330225
330198
330295
330201
330241
330244
330230
330199
330238
010201
330294
330196

NUT, % NCCP
WASHER, SPLK % CP

SPACER, MOTOR W/CUP

SCREW, %2NC X 3% Gb
WORM, SHAFT
CONE, BEARING
SHIELD, GREASE
WORM, 5TL.

RING, RETAINING
NUT, 7/8-14 NF G5
SPACER, BEARING
CONE, BEARING
HOUSING, CUP
SCREW, %2NC X 1'%z G5
SEAL, OIL

CUP, BEARING




FIXTURE NC.

FINISH NO.

d1v1d 3svd

WAL

7no

S3LVvid
YI S

i

CHG REVISIONS
LTR DESCRIPTION [ DATE | APPD
T L)
o

]

ITEMiDIS

i PART NO. ]

DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWI(SE NOTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHE RWISE

SPECIFIED.
ANGLES £ 1/
FRACTIONAL * 1116

XXt oag
XXX E.010

REMOVE ALL 8URRS AND SHARP
EDGES. DO NOT SCALE THIS

DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 .&. 1973

D%WN BY

AUTO CRANE COMPANY

NEXT ASS'Y

THIS PRINT 1S THE PROPERTY OF AUT
AND MUST NOT BE USED IN ANY MANNER DETRI-
MENTAL TO THEIR INTERESTS.

DATE P.0. BOX 45548 * TULSA, OKLAHOMA 74145
ﬁ.ﬁé%&—' 9260 BROKEN ARROW EXPRESSWAY ¢ 8186279475

TITLE
DATE |

TWECO ASSEMBLY - 2403 ]

ENG. BY
DATE [SCALE SIZE ] CRAWING NO. 3%8%!5 REVISION
G CRANE CO. i B | W-

WEIGHT SHEET_¢ _oF _Z

ALDGWAYS 1000H



330212
TWECO ASSEMBLY — 330226

ITEM

aTy.

PART NO.

DESCRIPTION

RO~ HaWN—

il ok wd —h W) el ok

330226
330212
330258
002900
083802
005500
015900
600422

BRACKET, TWECO-LOWER
BRACKET, TWECO-UPPER
CONNECTOR, TWECO MALE
SCREW, %4NC X 3/8 G8

CLAMP, CABLE

SCREW, %4NC X % G5

NUT, %-20 CP
CONNECTOR, TWECO FEMALE




CHG REVISIONS
LTR DESCRIPTION DATE | APP'D
& Tl
-
O
C
_‘
]
L ~ =
= N
=< \ ==
m \NN\[7 1
1< /T 7R '3
N ]
k
~o ;
ITEM|D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL |BRAWNBY
DIMENSIONS ARE IN INCHES. %@5 Aum GME COMPANY
TOLERANCES UNLESS OTHERwISE  |PALE o P.O. BOX 45548 » TULSA, OKLAHOMA 74145
SPECIFIED. T TGE 9260 BROKEN ARROW EXPRESSWAY * 918-627-9475
ANGLESE 1/2° XX * .40 TITLE
FRACTIONAL ¥ 1/16 | . XXX+ .010 [DATE
REMOVE ALL BURRS AND SHARP BRAKE ASSEMBLY DETAIL )
EDGES. DO NOT SCALE THIS ENG. BY (ROTAT|ON )
DRAWING.
TOLERANCES NOT SHOWN ABOVE  [DATE [ SCALE SIZE | DRAWING NQ. REVISION
; ARE PER ANSI Y14 5. 1973 A A [ AW-330126-8 |
: THIS PRINT IS THE PROPERTY OF AUTO CRANE CO. TETETS
NEXT ASSY_| D MUST NOTSE LS I Y WANNER DETRI sHEeT_1_or 1

RIDGWAYS 1000H



b 2403 SERIES ELECTRICAL
TROUBLESHOOTING

PROBLEM

CRANE WILL NOT HOIST UP,
CRANE WILL NOT HQIST DOWN.

CAUSE

Bad relay, crane not grounded properly, power cable not connected
to 12V power source. Bad switch in pendant, broken wire in
pendant connector on pendant not plugged together properly,
wire on relay not in proper place, lead wires to motor not connected
properly, or battery failure.
SOLUTION

problems can be solved by replacing bad relay, grounding the crane
properly to the truck chassis, connecting the power cable properly
to 12V+ power source, switch in pendant can be replaced, cord in
remote control can be replaced, check connector on cord to make
sure of contact of all the prongs on it are plugged together correctly,
make sure wires on relays are according to the wiring print supplied
with each new crane in the owner book and also wires going to
motor are connected properly,

PROBLEM

CRANE RUNS UP OR DOWN ANY TIME
POWER SOURCE IS CONNECTED.

CAUSE

Relay stuck in run position which will let crane run up or down any
time 12V power source is connected. Wires shorted together in
remote control. Lead or cable can also cause this problem. Wires
jumped across relay in wrong place can cause crane to run all the

time. i

SOLUTION
Problem can be solved by checking the relays and replacing the bad
one or removing jumper wires from the relays or replacing the
remote control cord or switch.

<50 CF W
ApSmB

END VIEW

HOW TO CHECK RELAY:

To check a relay on this or any Auto Crane product is the same. The
difference being in physical appearance. Shown at left are two types
of relays Auto Crane uses. Qur relays are normally closed across the
bottom posts (C & D}. When activated, they will open across {C & D)
and close across (A & B). To activate these relays, use 12V positive
and 12V negative wires and place them on posts (F & E). You may
place 12V+ on post F or E as long as you place 12V on the remain-
ing post {(F & E} using an ohm meter or test light. Check across posts
(A & B}. You should get an ohm reading or your test light should be
on when you have the relay activated. With the relay still activated,
check across posts {C & D). You should have nc ohm reading or test
light at this point with relay activated. (At this point, disconnect
12V+ and 12V- from posts (F & E). This shouid let relay return to
its normal position. Using your chm meter or test light again, check
the relay across posts (A & B). If relay is working carrectly, you
should have no reading at all. Then check across posts {C & D). You
should have an ohm reading or test light should be on. If you get the
above results, relay is okay. If you get any variation in the above
explanation on the relay you are checking, check the relay again. If
it still shows a difference, the relay is bad and should be replaced.
NOTE: The above explanation is with relays completely disconnected
from all wires on motor circuits and ground wires. These circuits can
give you false readings sometimes.




FaToM N | RN e

Al IS CONNECTED TO GROUND.
FOR CW ROTATION CONNECT A2

TO F2 AND FI TO POWER POLE.

FOR CCW ROTATIOM CONNECT A2
TO F1 AND F2 7O POWER POLE.

Lﬂ#‘_

1.748

VIEW _A-A

REVISIONS.

DESCHIFTION oatE | aren

A
Z8 T SHIM
27 ] 102292 OECAL, MOTOR
26| 2 300116 SPRING, MOTOR
25| | 300126 SEAL, MOTOR
241 2 200572 SCREW , MOTOR
23 1 300108 HEAD, MOTOR
22 ] 300124 SPRING , MOTOR
21 | 300111 BEARING
20 ] 300258 ARMATURE -12V
19 | 300110 BEARING
8 2 300145 SCREW
17 2 300144 WASHER, LOCK
16 1 300118 BRACKET, MOTOR
5 2 309100 BRUSH, MOTOR
4 2 Q05502 | SCREW 3
3 300121 STATOR -12V ]
12 ] 300130 HOUSING , MOTOR
1 2 300128 LEAD, MOTOR
10 2 3c0148 GROMMET, INSULATQR
9 2 300143 SCREW
[] 2 300142 WASHER , LOCK
7 ] 30129 COVER, END-MOTOR
s 5 300122 INSULATOR, MOTOR
5 2 200141 j SCREW, HEX.-HD.
4 4 00123 INSULATOR , MOTQR
3 4 300140 WASHER, FLAT
2 g 300139 WASHER, LOCK
1 4 300138 NUT
1TEM| QTY PART NQ. DESCRIPTION
UMLESS QTHE Aw SE WOTED ALL [AmH Y
EoEg i [Bea 0 LANNE COMP
ANGLES T 1 \ 1 LE
WM ALL RN aND Sonn WMOTOR

LDEES 00 NOT SCALE THIE i n

TOLERANCES HOT Jieden aOVE  [BRTT

SCALF
g

]E ln-u--:ai:_:_ 300105 i-wnun

NEXT ASS'Y

g oW INT 16 THE PRORE AT GF 311 Ge 4ANE 1 3
AND HUST NG BE USEE 1y ANT MANNER OF IR,
MENTaL TO TH IR INTEREST S

T

sweeT_ L of g




RAISE BRUSH SPRING
WITH SCREWDRIVER AND
REMOVE BRUSH.

-

CHG

REVISIONS

LTR

DESCRIPTION

DATE

APP'D

DRESS FACE OF
BRUSHES LIGHTLY

WITH FILE

-
v MOTOR —/
\ACTUATOR

REMOVE INSPECTION

PLATE COVER

UNSCREW (2) HEAD SCREWS

AND (2) LOCKWASHERS.

NOTE:

IF MOTOR LOOSES POWER IT
MAY BE BECAUSE THE BRUSHES -

TIONS AS SHOWN.

HAVE BECOME TIGHT IN BRUSH
HOLDER. TO CORRECT THIS 1
CONDITION FOLLOW INSTRUCH

-
<
-

<
-y
4

ITEM{D/S

PART NO.

DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE
SPECIFIED.

ANGLES + 1/2° XXt .40
FRACTIONAL ¥ 1/16 | .XXX % .010
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 .5- 1973

NEXT ASS'Y

THISPRINT 1S THE PROPERTY OF AUTO CRANE CO.

"TT | AUTO CRANE COMPANY
Vi alon P.0. BOX 45548 ¢ TULSA, OKLAHOMA 74145

R 9260 BROKEN ARROW EXPRESSWAY ® 918-627-9475
TITLE

DATE MAINTENANCE INSTRUCTIONS

ENG. BY —~MOTOR BRUSHES

DATE SCALE SIZE | DRAWING NO. JREVISION
LY A M-102 |
WEIGHT sueeT_1_oFr 2

AND MUST NOT BE USED IN ANY MANNER DETRI-

MENTAL TO THEIR INTERESTS.

RIDGWAYS 1000H



MOTOR — M-102

I

ITEM ary. PART NO. DESCRIPTION
1 2 300143 #8-32 x % RD. HD. SCREW
2 1 300129 COVER - INSPECTION
3 2 300116 SPRING - HEAVY DUTY
4 2

309100

BRUSH




FIXTURE NO.

FINISH NG

WHT.

REVISIONS
DESCRIPTION | DATEI APPD
| TBIA b TBIN 1
2 2
3 TRIA  POISTUP .~ RIL TRIN 3
; st HOIST ON. RaL TBIN :
6 Fau2 o FI 6
7 RIA |RIB RzA | R2B 7
gIBIA_ T 1 Y ; TBIA g
9 HOIST UP HOIST DN s
10 az L {a T TBIN g
n 1"
SOLENOID F2 TBIN
12 e 2
WIRING SCHEMATIC
TO PENDANT =
675115 (REF) 131 4 005604 SCREW, 1/4-20 X1
1274 015900 NUT - HEX. 1/4 -20
1! |REF 602002 CONDUCTOR
10| 4 020200 WASHER , SPLIT-LOCK 1/4
9 | 330193 RECEPTICLE ASSEMBLY
8 | 600304 CONDUCTOR
7 | 622316 CONDUCTCR
13 | 622306 CONDUCTOR
5 | 622318 CONDUCTOR
4 2 659904 CONDUCTOR
3] 658400 CONDUCTOR
212 658300 CONDUCTOR
i 2 200182 RELAY
| T ) PART NO DESCRIPTION
QUANTITY LIST CF MATERIAL

NEXT ASE'Y

UNLESS OTHERWISE NOTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE
SPECIFIED.

Cdezed  AUTO CRANE COMPANY

DATE

;ﬂzm!/

F 0. BOX4554B % TULSA QKLAHOMA 74145
9260 BADKEN ARROW EXPRESSWAY = 013 627-9475

CHK'G BY
ANGLES* 112 KK+ 40 TITCE

FRACTIONAL £ 1718 | xxx £ .00 [BATE

REMOVE ALL BURRS AND SHARP RELAY PANEL ASSEMBLY 2403M
EDGES. DO NOT SCALE THIS TNG. BY

DRAWING

TOLERANCES NOT SHOWN ABOVE  [DATE SCALE SIZE | DRAWMA ND REVISION
ARE PER ANSI Y14 5 1873 i r SD-330171

THiS PRINT 1S THE PROPERTY OF AUTO CRANE LD, o

AND MUST NOT BE USED IN ANY MANNER DETRY

MENTAL T THEIR INTERESTS

I SHEET. I or_{t




FIXTURE NO FINISH NO

}l HOIST UP HOIST DN
]
{ o ¥ S
L2 10
: "ﬁ
F2 ;
A2
Fl £ N
GRN. ~_RED/T 2
HYD-
T PUMP -
WHT/T. O |

T I T I A AL T

AR B L E R LRI AL BRI LY

ERORE

[CHG REVISIONS
LTR DESCRIPTION [ oare [ anpp
TBIN ilil TBIA TBIA
T MF)
TBlA TBIN
RLIA RLIB RL2B RL2A
SI-A o
| 800M DN SOL. HOIST UP HCIST DN.
|
M——
| S2 o ™oL HOISTUR a2 AT TBIN
RL2L HOIST Di.
MF2
| RL3A 1
b~ L3R o T al tvn powe
7 HYD. PUMP
INT. GND. ]
SCHEMATIC
=LAl EE ]
, i
1
/@ 21 [ 1 ] ] 530309 | CONDUCTOR
- 201 4 00590! SCREW, 1/4 -20 X I/2 G5
191 4 020200 WASHER, SPLK 174
16 18| 4 Q15300 NUT, 1/4-20
: 171 1 330249 BRACKET, RELAY PANEL
15 16} 2 019600 WASHER, SPLK*6
14 151 2 015400 NUT,*6-32
14| 2 000605 SCREW, #*6-32 X 3/8
13] 1 330322 CONDUCTOR, ASS'Y - BOOM
12 |1 000302 SPLICE, TERMINAL WIRE
1l 660429 CONDUCTOR
0] 2 600304 CONDUCTOR
2|1 602002 TWECO, CONNECTOR ASS’Y
8|1 330257 CONDUCTOR
71| 622331 CONDUCTOR
6 | | 662312 CONDUCTOR
51 1 622326 CONDUCTOR
4 72 659904 CONDUCTCR
31 330293 RECEPTICAL ASS'Y
213 658300 CONDUCTOR
) | 31 | 200182 RELAY
| iTEmois|  PaRT O, DESCRIPTION
QUANTITY LIST OF MATERIAL
DINENGIONS ARE Ty nChes - AR AUTO CRANE COMPANY
TOLERANCES UNLESS GTHERWISE Dkg/g/p/ FO BOX 45543 = TULSA ONLAHOMA 74145
SPECIFIED CHE L BY 9260 BAOKEN ARROW EXPRESSWAY = 018627 9475
ANGLES T /2% X% 1 .40 TITLE
FRACTIONAL Y 1116 | %Xx* 010 [DATE
REMOVE ALL BURAS AND SHARP RELAY ASSEMBLY - 2403P
EDGES. DO NOT S5CALE THIS ENG. BY
Eg;sp?\nnf:;rﬁ: iﬁv;rsgmvs CATE SCALE ls&e ‘{onuﬂuﬁw_o 330292
THISPRINT IS THE PROPERTY OF AUTQ CAANE CO WEIGHT N
T A | DT M e et ot




FIXTURE NG, FINISH NO. ‘CNG AEVISIONS
[

. DESCRIPTION { oate [ arep
() |

TBIN 1I||“||_ TBIA TBIA THIA
O o @ @ m
4 SI-A MR [
l HOIST UP HOIST DN | BOOM DN SOL.
I ! | S2_ o YR woisTOP |
e Y.
© = O RL2L HOIST DN,
| 53-A . W TRN(EFTSOL ] Mz
| TURN RIGHT S0L. )
2 10 I
5 flom — |
. D s o TR e )
Fl 38 v SCHEMATIC ]
ﬁ —— - o 24] 2 000404 | SCREW, 6-32X 5/8
S\ E—— 23] 2 000605 | SCREW, 6-32 X 3/B
T S—rED/T 2 ) 22| 4] | 019600 | WASHER, SPLK 6
2l | 4 015400 | NUT,HEX. 6-32
P':,Lop‘ 20l 4 005301 SCREW, 174 -20 X I/2 G5
T 19[4 020200 | WASHER, SPLK |4
O 18 | 4 015900 | NUT, I/4-20
WHI/T i i 23 1711 330249 | BRACKET, RELAY PANEL
X ! 22 B I 330259 | CONDUCTOR ASSY - BOOM EXT.
3 2 151 1 330260 | CONDUCTOR ASS'Y —TURN
:‘ 4] | 330309 | CONDUCTOR
EX 001102 | SPLICE, TERMINAL WIRE
ERI ©35203 | BOARD,TERMINAL
1|1 660429 | CONDUCTOR
——— - 10 2 600304 | CONDUCTOR
9 1y 330258 | TWECO,CONNECTOR ASS'Y
81 330257 | CONDUCTOR
. 7 62233 CONDUCTOR
Aoy = == 6 | | 662312 | CONDUCTOR
] 0 51 | 622326 | CONDUCTOR
4|2 659904 | CONDUCTOR
L4 3 330285 | RECEPTICAL ASS'Y
2|3 658300 | CONDUCTOR
) {3 200182 | RELAY
BLK. ORG. | ITEm] D/5 PART NO DESCRIPTION
. OUANTITY LIST OF MATERIAL ’
TURN GRN. BLK. e e aiang  AUTO CRANE COMPANY
BOOM BLK. RED TOLERANCES LnLess OTHERWISE |41 /g /s P 0. BOX 46548 « TULSA, OKLAHOMA 74145
SPECIFIED THK' O B 9280 AROKEN AR ROW EXPRESSWAY & 5186279475
GRN BLU. TeacrionaL < e | doxs o e T
REMOVE ALL BUFRS AND SHARP REL.AY ASSEMBLY - 2403 PR
EQRGES. CO NOT SCALE THIS ENG BY
REF. HOOK UP FOR Bl sopyeon [F [ o e e [
1TEM lz . THIS PRINT IS THE PROPERTY OF AUTD CRANE CO. WEIGHT
N asy_| ML B v o | et ors

RIOOAYS 1 000N



FIXTURE NOQ FINISH NO.

@

(2)
@@

HOIST UP

- - T4

HOIST DN.

BOOM EXT.
TURN
BOOM

L

BLK.
GRN.

BLK.
GRN

ORG.

RED

REF. HOOK UP

ITEM i2.

FOR

BLK.

BLU.

TBIN " I ’I Ak TBIA T8IA TBIA
r
TBIA TBIN Ll
BOOM OUT SOL. RLIA RL2A
54-4
BOOM IN SOL. HOIST UP HOIST DN
Si-4 Y BOOM UP SOL. A2 AT TBIN
BOOM ON. SOL.
52 YRl RoRTUP | o
RL2L HOIST DN RL3A
S3:A W TURN LEFT SOL. |
HYD. PUMP
TURN RIGHT SOL.
$4-B  w— INT. GND.
618y PP | SCHEMATIC
-~
25| 2 000404 SCREW #6-32 X 5/8
: 24| 2 000805 SCREW,#6-32 X 3/8
23| 4 019600 WASHER, SPLK. *8
22 4 015400 NUT, HEX. %6-32
21 ] 1 330309 CONDUCTOR
201 4 005301 SCREW, 1/4-20 X I/2 G5
19[4 020200 WASHER, SPLK 1/4
8[| 4 Q15900 NUT, 174 -20
1711 330249 BRACKET, RELAY PANEL
6] | 330259 CONDUCTOR ASS'Y -BOOM EXT,
15] 1 330260 CONDUCTOR ASS'Y —TURN
141 1 330261 CONDUCTOR ASS'Y - BOOM
131 1 Qolio2 SPLICE, TERMINAL WIRE
1211 635203 BOARD , TERMINAL
I 660429 CONDUCTOR
10] 2 600304 CONDUCTOR
9|1 330258 TWECO, CONNECTOR ASS'Y
811 330257 CONDUCTOR
711 622331 CONDUCTOR
6 it 662312 CONDUCTOR
5 1 622326 CONBUCTOR
4 ]2 659904 CONDUCTOR
311 330256 RECEPTICAL ASS'Y
213 658300 CONDUCTOR
| 3 200182 RELAY
| ITEM}D/s PART NG- DESCRIPTION
QUANTITY LiST OF MATERIAL
D en e |dewreel  AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE 2/9/?/ P.O. 80X 45548 = TULSA, OKLAHOMA 74145

SPECIFIED. TR

3260 BROKEN ARAOW EXPRESSWAY » 013.627-9475

ANGLES & 1/ KX * 40
FRACTIONAL * 116 | XXX £ . 010

DATE
#EMOVE ALL BURRS AND SHARP

EDGES. DO NOT SCALE THIS ENG BY [

DRAWING,

TITLE

RELAY ASSEMBLY - 2403 PRX

TOLERANCES NDOT SHOWN ABOVE DATE

ARE PER ANS| Y14 51873

| SCALE
s

15|zs lDRAwING NO.
c

AW-330255 |

AEVISION

THIS PRINT 1S THE PROPERTY OF AUTO CRANE CO.

NEXT ASS'Y

ARD MUST NOT BE USED IN ANY MANNER DETRI
MENTAL TO THEIR INTERESTS.

WEIGHT

l SHEET...L oF_1

AIGGWAY S 1000m




FIXTURE NO.

CHG REVISIONS
DESCRIPTION [ paTe | aprp
|
:3 0:
WHT.
BL
GRN.

8 [ I 675291 POWER CORD

711 675261 SEAL

6 | | 675206 | HOUSING KIT

5[ 675202 | SWITCH, W/SEAL NUT

4|2 63440 CABLE, TIE

3] 675200 | PENDANT, HOIST CONTROL

2 |1 643200 | SPRING, WIRE

, I | 630903 | PLUG, FEMALE W/BOOT
I ITEM{D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
DENRIONS ARE N monee: | P AUTO GRANE COMPANY
TOLERANCES UNLESS OTHERWISE DAE/?)?/_ P.O. BOX 45548 « TULSA, OKLAHOMA 741456
SPECIFIED. CHK'D BY 9260 BROKEN ARROW EXPRESSWAY = 918-527-9475
ANGLES > 1/2° XX E 40 TITLE
REVOVE AL BURRS AND SvaRs | | PENDANT, HOIST CONTROL
EDGES. DO NOT SCALE THIS ENG. BY
DRAWING.
TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE | DRAWING NO. ] REVISICON
ARE PER ANSI Y14 .5- 1973 3 s Aw_6751 ‘5
THIS PRINT IS THE PROPERTY OF AUTO CRANE CO. WEIGHT
NEXT ASS'Y _| 16 MUST ACT 8E DI AT AN DT e Lo _L_

RIDGWAYS 10004



FIXTURE NO.

FINISH NO.

v

CHG

REVISIONS

LTR

DESCRIPTION

[ baTE | APPD

—l I— {{/ 10
~dc- e o
I
15 | 300412 CLAMP, CABLE
{2 14 | 636600 BAR , JUMPER
T 3 6 13[ 9 000101 TERMINALS , STAKON ]
7 12 | 642907 CONNECTOR ,CORD
13 ) PLACES TN 622000 SWITCH, TOGGLE
GREEN UP 10 | . 300411 PLUG, CONNECTOR ]
9 10 800629 CABLE , CONDUCTOR
2 WHT. PUMP RELAY 813 640302 550T 1
I BLACK BOOM UP 71 634200 SWITCH, TOGGLE ]
@ 6 4 642906 SCREW ]
RED HOT 5 | 642905 COVER
7, - 2— @ 4 [ 642909 DIAPHRAGM 1
.@ 3 1 642903 BASE , SUPPORT
@ 2 | 642902 BASE , ANCHOR ]
[ BLUE BOOM DN a I | 642901 BOX , PENDANT
BROWN DN | ITEM| QTY|Dss PART NO. DESCRIPTION
| LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL|PHAWNBY
DIMENSIONS ARE IN {NCHES. AUTO CRANE COBAPANY
TOLERANCES UNLESS OTHERWISE DAE/Z/W P.0. BOX 45548 » TULSA, DKLAHOMA 74145
SPECIFIED T 9260 BROKEN ARROW EXPRESSWAY » 918-627.9475
ANGLES t 1/ | XX T .40 TITLE
FRACTIONAL * 1/16 XXX 1010
REMOVE ALL sURRS AND SHARP | PENDANT ASSEMBLY - 2403P
EDGES. DO NOT SCALE THIS ENG. BY
DRAWING.
TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE | DRAWING NO 4 REVISION
ARE PER ANSI Y14 .5 - 1973 [ L) B AW -33029I|
THIS PRINT IS THE PROPERTY QF AUTO CRANE CO. WEIGHT
NEXT ASS_| Al MUST ST BE UL I AN MANNER OETR sveer 2o L
RIDGWAYS 1000+

@




FIXTURE NO.

FINISH NO.

CHG REVISIONS
LTR DESCRIPTION ] DATE | APPD
4
l . S
12
: e
77 %/{V g‘ 7
" (18)
W 1
O]
19 2] 636600 | BAR, JUMPER
18 [2] 634200 | TOGGLE SWITCH
17 [ 1| 300412 | CLAMP, CABLE
16 | 1 |0D4700 | SCREW,SLT. PAN HD.ST B X11/2
800M HOIST TURN UP (BOOM) 15 |21 800580 | 3/4" WIDTH OKONITE RUBBER TAPE
RED (UP) 14 [4 | 019700 | WASHER, SPLIT LOCK 8 PLATED
GREEN [UP) /—-.UHHOIST) i3 [3{642100 O-RING
[
12 |3 67527 NUT
ORANGE
B é T 1O ware @“""”T‘T”R"’ i1 [11]000I0I | TERMINALS T8B
oo ~ 1 U - ar; \—@HOT 10 [ 1| 30041 PLUG, ELECTRICAL
T ? ¢ %] o 9 [2] 634401 TY-RAP CABLE TIE
e S B OLL 8 |1 [800630 | CONDUCTOR CABLE (23 STD.
WHT. W/TR 1 7 |1 [&33801 CABLE ADAPTER
'-EFT‘T”R"’ & |2 | 0050l SCREW, ST.-SLT. PAN HD B X 1174
VIEW FROM 80TTOM o DOWN [HOIST) 5 10| OO500! SCREW,ST-SLT PAN HD. 8X 3/4
4 |3|640302 | BOOT-TOGGLE -SWITCH
nowmaoom 3 |3]622000 |TOGGLE SWITCH
2 |1 |631700 BOTTOM COVER
_ 1 | 1]631602 PENDANT HOUSING
jatvy] rem [ATY] PAAT NO. DESCRIPTION
QUANTITY LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL
OIMEMSIONS ARE IN INCHES.

. ¢ AUTO CRAKE COMPANY

TOLERANCES UNLESS OTHEAWISE
SPECIFIED.
ANGLES £ /2% XXt a0

DATE
CHIC'O %

PO, BOX 45548 # TULSA QK LAHOMA 74145
5260 BROKEN ARROW EXPRESSWAY « 918-527-8475

TITLE

FRACTIONAL * 1718 | . XXX * 010
REMOVE ALL BURRS AND SHARP
EDGES. DO MOT SCALE THIS

ANE PER ANSI Y14 5. 1873
THIS AT 15 THE PROPEATY OF AUTS CRANE CO.

NEXT ASS'Y

ENG. BY [

DATE

PENDANT ASSEMBLY

TOLERANCES NOT SHOWN ABOVE

DATE SCALE

ANG MUSY NOT BE USED IN ANY MANNER DETR{

MENTAL TO THEIR INTERESTS

SIZE DRAWING NI
N~ 1€ |"Aw- 84260l
WEIGHT

|REVI5)0N

] SHEET_L__oF _

AIDGWAYS 1000m




FIXTURE NO. FINISH NO CHG REVISIONS
LTR DESCRIPTION  oate arro
' 4
. FOR HYD. EXT.
3 BOOM
77T 7777, 5 ! RN S A AT LI T A 5
12 [ i3
- o | RN
B X
7 //%/V YL LSS LS SLL NS 7
15 [3[ 636600 | BAR, JUMPER
18] 3| 634200 | TOGGLE SWITCH
18 /@EXT- our 17 | 1| 300412__| CLAMP, CABLE
ORG/TR. UP LBOOM) I6 | 1] 004700 | SCREW,SLT. PAN HD.ST 8X 1172
EXT, BoOM HOIST TURN 15 |21 800580 | 3/4" WIDTH OKONITE RUBBER TAPE
RED UP (HOIST) 14 |4 | O/9700 | WASHER, SPLIT LOCK 8 PLATED
RED 13131642100 O_RING
g M__///@“'G””T”“”’ 12 |3]675271 | NUT
© e ol IITewre —— (D)mor Il [11[ 00010l __| TERMINALS TBB
N T2 2 Tatace 10 | 1| 300411 PLUG, ELECTRICAL
¢ Q 97 7 77 (J) Hvo. pump 9 [2]634401 | TY-RAP CABLE TIE
L ¢ RED/TR. G B |1 | BOO63] | CONDUCTOR CABLE (23') STD.
§ 5 ) LEFT (TURN) 7 |1 | 633801 | CABLE ADAPTER
WHT 7 TR (F) oown HoisT) 6 |2 | 00510l SCREW, ST.-SLT.PAN HD BX |14
VIEW FROM BOTTOM 5 [10] CO5001 SCREW,ST-SLT. PAN HD. 8X 3/4
e DOWN (BOOM) 4 |3[640302 |BOOT-TOGGLE SWITCH
BLU /TR | YEXT. IN 3 | 3| 622000 TOGGLE SWITCH
C Z | 1631700 BOTTOM COVER
¥ | 1631601 PENDANT HOUSING
. tatrl ITEM PART NO. DESCRIPTION
. QUANTITY LIST OF MATERIAL
UMLESE OTHERWISE NOTED ALL PR
DIMENSIONS ARE IN INCHES.

SPECIFIED.

ANGLES L V7

AEMOVE ALL BUR

NEXT ASS'Y

ADOWAYE 100K

TOLERANCES UNLESS QTHERWISE

FRACTIONAL % 1/18
EDGES. DO NOY SCALE THIS

TOLERANCES NOT SHOWN ABOVE

AND MUST NOT BE USED IM ANY MANNER DETHy
MENTAL TO THEIN INTERESTS.

DAT]

HK

AUTO CRANE COMPANY

P.O. 80X 45648 = TULSA, OKLAHQMA 74145
0260 BAOKEN ARROW EXPRESSWAY & 918-827-0475

EELRA ]
XXX L 010
RS AND SHARF

DATE

TITLE

PENDANT ASSEMBLY 2403PRX

DATE

SIZE 3
ARE FER ANSI Y14 6. 1973 A I [ AW - 330089
[THIEFRINY 3 THE PROPERTY OF AUTCCRARE SO frromr—

EX

DRAWING N REVISION

l sHeET_| or [




2403 SERIES HYDRAULICS
TROUBLESHOOTING

The hydrautic system of the 2403 power version is electrically operated and requires a minimum of 12V for satisfactory
performance. The hydraulic pump is single rotation with a pressure relief setting of 25600 P.S.1. The system is designed
to engage the pump only when a hydraulic function is selected.

PROBLEM SOLUTION

PUMP WILL NOT RUN Check voltage to pump; if voltage is above 12 volts and the pump is
well grounded, replace pump. If voltage is below 12V, check battery
and power leads. If no voltage to pump, remove relay panel cover
and check relay. (See Electrical Troubleshooting)

PUMP RUNS BUT FUNCTION A manual override is on each end of the directional valves on the

WILL NOT WORK 2403, If the pump is operating, and pushing the manual override in
does not operate the selected function, check pump pressure. If
the function does operate, remove direction valve cover
{AW 300204) and check for loose wire, low voltage or bad ground.
If the above items check out all right, replace directional valve. If
the problem is traced to no voltage at the directional valve, remove
pendant and with the switch engaged check for an open circuit
with an ohmmeter. |f the circuit is open, check for broken wiring
or bad switch.

HYDRAULIC “CHATTER" When a hydraulic function is engaged and causes the crane to
“chatter,” check for loose wire, low voltage at directional valve, or
low pump pressure.



FIXTURE NO [ FINISH NO

MANUAL OVER-RIDE
BOTH ENDS.

CHG

AEVISIONS

LTR

DESCRIPTION

CONTROL CIRCUIT

TERMINAL BLOCKS.

[oate [ arrn
e

etk

NEXT ASS5'Y

i | iTem|os]  earTno | DESCRIFTION

CQUANTITY LIST OF MATERIAL
UNLESS OTHEAWISE NOTED ALL |0faWN BY
DIMENSIONS ARE IN INCHES. AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE | A5, P.O.BOX 45543 * TULSA, OKLAHOMA 74145
SPECIFIED T 9260 BAOKEN ARROW £ XPRESSWAY » 918.627-0475
ANGLES * i XXt a0 TITLE
FRACTIONAL * 1/16 | .xxx + 0t0 [BATE
REMOVE ALL BURRS AND SHARF DIRECTIONAL VALVE
EDGES. DQ NOT SCALE THIS THE BY
DRAWING
TOLERANCES NOT SHOWN ABOVE DATE SCALE SI2E DRAWING NO. REWVISION
ARE PER ANSI Y14 51973 [ [ [o] AW - 300204
THIS PRINT 1§ THE PROPERTY OF AUTO CRANE CO.  |'pminT

AND MUST NOT BE USED IN ANY MANNER DETR).

MENTAL TO THEIR INTERESTS.

SHEET OF

MDA ¢ 10a0H




FIXTURE NO. FINISH N, cHG REVISICNS
TR DESCRIPTION | pate | apPo
+ +

18] 330176 | ELL-90C° i/4 NPTM/37°JiC
731 330163 | HOSE, HYD.
6] 1 330178 | ELL-90° MODIFIED
5] 1 330162 | HOSE, HYD.
1412 330188 | ADAPTER, BULKHEAD 37°
372 021100 | WASHER, SPLK 3/8 C.P. {REF)
2]2 008701 | SCREW, 3/8NC X | G5ZP (REF)
K 330179 | PUMP, HAND (REF)
olz2 000608 | SCREW, 6NCX 3/4C.P
9|2 015410 | NUT, HXLK 6CP.
i 8 | | 330165 | CLAMP, HYD. LINE
‘ 711 330158 | HYD. LINE / LOWER (PUMP)
6] | 330157 | HYD. LINE /UPPER (PUMP)
o~ 511 330164 | SPACER, HYD. LINE
411 330166 | CLAMP, HYD. LINE
3]0 330160 | HYD. LINE /LOWER
21 330159 [ HYD. LINE/UPPER
ilz2 330161 | HYD. HOSE
I ITEM]D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
e e e AL end  AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE 22 P.0. BOX 45548 # TULSA, OKLAHOMA 74145
SPECIFIED. m%{ﬂ—‘ 4260 BAOKEN ARROW EXPRESSWAY & B18.627-9475
ANGLES & 112 XK £ .40 TITLE
FRACTIONAL £ 118 | . XXX £ .010 [DATE
powave awournsanosare L I MANUAL HYDRAULIC BOOM -2403M
20 I 330 I BO CYLINDER Ll HYDRAUL IC ?gt:::?lcES NOT SHOWN ABOVE DATE | SCALE SIZE | DRAWING NO. REVISION
18] 2 330177 | ELL-90° I/8 NPTM /37°JIC RLLELEL LU A S— ~ € ™AW 330126 MHa]
ITEM ov[" | PART No. DESCRIPTION NEXT ASS'Y | 4ND MUST NOT BE USED IN ANY MANNER DETRI [ W55 sreeT_|_or 1

AIDGWATYE 1000n



FIXTURE NO. FINISH NO,

/‘(REF.) CYLINDER - 330250
|

Py p—— e b — i

K
o
@/ i
c
PUMPIREF) .
202712 \

TO LDAD
TYP.

|

D

BOOM-UP CYLINDER

o % %

{BOTTOM VIEW)

REVISIONS

LTR

DESCRIPTION | nate | apro
T t

ITEM In:si

T

PART NO. i

DESCRIPTION

MANIFOLD(REF.)

AQUANTITY

LIST OF MATERIAL

330320

UNLESS QTHEAWISE NOTED ALLIEEAWN BY

DIMENSIONS ARE IN INCHES. AETE
ozl |
CHE'O BY

TOLERANCES UNLESS OTHERWISE
SPECIFIED

AUTO CRANE COMPANY

P.O.BOX 45548 = TULSA, OKLAHOMA 74145
9260 BROKEN ARROW EXPRESSWAY « 018627.0475

NEXT ASS"Y

ANGLES & 1/ KX L a0 TITLE

FRACTIONAL © 1/16 xxx ! 010 [DATE

REMOVE ALL BURRS AND SHARP HYDRAULIC ASSEMBLY -2403P

EOQGES. DO NOT SCALE THIS ENG. BY

DRAWING,

TOLERANCES NOT SHOWN ABOVE  [DATE SCALE SIZE | DRAWING ND. REVISION
ARE PER ANSH Y14 5. 1873 [ I [o} l AW -330128H 1

THIS PRINT IS THE PROPERTY OF AUTO CRANE CO.  'werenT

AND MUST NOT BE USED IN ANY MANNER DETRI

sueeT 2 oF Z

MENTAL TO THEIR INTERESTS

AIDGWAYS 10000




HYDRAULICS — 2403P — 330128H

ITEM QTy. PART NO. DESCRIPTION
1 1 330323 ADAPTER 7/8-14 O-RING / %NPTF
2 1 330324 ELL % NPTM /% NPTM
3 1 202743 STRAINER
4 1 202757 ADAPTER %NPTM / 9/16-18-37°JIC
5 2 200892 ELL 3/8NPTM /9/16-18-37°JIC
6 1 330289 LINE, HYDRAULIC
7 1 200882 HOSE ASSEMBLY
8 1 330288 LINE, HYDRAULIC
9 2 241175 ELL-90° 9/16 O-RING /9/16-37° JIC
10 1 330058 REDUCER 7/8-14 / 9/16-18 O-RING
11 2 202738 HOSE ASSEMBLY
12 1 330276 HYD. TUBE ASSEMBLY
13 1 330277 HYD. TUBE ASSEMBLY
14 2 202756 ADAPTER 3/4 O—RING /9/16-37° JIC
15 1 200876 ADAPTER O-RING / 37°JIC
16 1 241165 VALVE, COUNTERBALANCE
17 2 020200 WASHER, SPLK % CP
18 2 005800 SCREW, %4NC X 1% G5
19 1 200877 TEE, O-RING RUN /37°JIC




HOOD | 8§ A¥IEG Y

40 133HS —

AHDIIM

SLSIHILNI BIZHL OL T¥LNTN
16130 HINNTIN ANY N} 035N 38 LON LSNH OGN
S0 INYYI 0LAY JU ALH340Hd IHL SILNING SIHL

HEZIOEE - MV 2 ~

NDISIA Y ON ONimvHO | 3715 3171%35

ASEV 1X3N

g EZBY "5 FlA ISNY HIJ YV
3L1v0 IA0EY NMOHS LON SIONVHINCL

dde0Pe - SNYHIAH

ERIYIY

“ONIMYHQ

SIHL 37938 LON OG 53203
JEBYHS ANV SUNE 17v JADAIH
010" 3 XXX BLI1 3 IYNOILOYES
OF 3 XX /L 3 5370NY

Qv LZRELE » AYMSSIHIN I MOBEY NIXNOHR 0926
SP4bd YWOHY D 'WSTINL v BFS5F XO8 'O'd

ANVAWOD INVHD oLnV

02H410345
3SIMEFHLO $SITNN SIINVHII0L
"SIHIN| NI TV SNOISNIWIT
AH v ] 117 O3LON 35)ME IHLO S53TNN

TIVINILYIA 20 L1SIT

ALILNYND

NDILd18IS30 | oniwwe  (solwan | |

. .
0.ddv | 31va | NOILJIN2530

Hil

SNDISIAIY

9HI

20T

e :

=hip = a=
0SZOLEE -~ HIANITRD amuﬁv‘\ 6‘

(MITA WO.LLOG)
H3IANITAD <N-KWO08

@/

a 3

ﬁ '
Tigs
.—.."

- -
m

ON HSINI4 ‘ON 3gnLxH

-1




HYDRAULICS - 2403PR — 330129H

ITEM QTy. PART NO. DESCRIPTION
1 1 330263 HYD. TUBE ASSEMBLY
2 1 330264 HYD. TUBE ASSEMBLY
3 1 200892 ELL - 90° 3/8NPT / 3/8JIC
4 1 300743 ELL - 90° 3/8NPT / 3/8NPT
5 1 330282 REDUCER, 3/8NPTF / 1/4NPTM
6 1 202743 STRAINER
7 1 330273 ELL - 90° 1/4ANPTM / 9/16-37°
8 2 330058 REDUCER 7/8-14 /9/16-18
9 3 241175 ELL-90° 9/16 O-RING / 9/16 - 37° JIC
10 1 330274 REDUCER - 7/8 O-RING / 3/4 O-RING
11 2 202738 HOSE ASSEMBLY
12 1 330272 ELL - 90° 3/4 O-RING /9/16-37°
13 1 330262 HYD. TUBE ASSEMBLY
14 1 330266 HYD. TUBE ASSEMBLY
15 4 202756 ADAPTER 3/4 O-RING /9/16-37° JiC
16 1 330277 HYD. TUBE ASSEMBLY
17 1 330276 HYD. TUBE ASSEMBLY
18 1 200876 ADAPTER O-RING /37°%IC
19 1 241165 VALVE, COUNTERBALANCE
20 2 020200 WASHER, SPLK %CP
21 2 005800 SCREW, %NC X 1% G6&
22 1 200877 TEE, O-RING RUN / 37°UIC
23 1 200882 HOSE ASSEMBLY




UILRY WUINL B2 TYIREN
JL70 witarrss sbe 0 O 1 10K 1801 O
4 =

|1I.E|u|=uih J—
ORTOEE Y] D] o]

ze.-.:-cv Yy L

Xbd €0¥Z - SAUVITHAAH 1

.....

ASEV SN

T ALYM 30 1511

WOLL 363G 1 oviwve  [salwau]

WOILA¥I83a §uit
«zaﬁ;uc _e.o

(MIIA S01}

HIANITAD WOOS 3IT8vONILXI

01LZ0Z
(3TN —- T T e
gl b t/,
1
1

(MIIA WILLOR)
HIANITAD  dN-WOOE

ILgoe- k!z_.;oa.kusl\

ONWEINY | OM 3ENLXId




HYDRAULICS — 2403 PRX — 330130H

ITEM aTy. PART NO. DESCRIPTION
1 1 330263 HYD. TUBE ASS'Y
2 1 330264 HYD. TUBE ASS'Y
3 1 200892 ELL - 90° 3/8NPT / 3/8JIC
4 1 300743 ELL - 90° 3/8NPT / 3/8NPT
5 1 330282 REDUCER, 3/8 NPTF / “NPTM
G 1 202743 STRAINER
7 1 330273 ELL - 90° %NPTM /9/16-37°
8 3 330058 REDUCER, 7/8-14 / 9/16-18
9 5 241175 ELL - 90° 9/16 O-RING /8/16-37°JIC
10 1 330274 REDUCER - 7/8 O-RING / 3/4 O-RING
1 4 202738 HOSE ASS'Y
12 1 330265 HYD. TUBE ASS'Y
13 1 330267 HYD. TUBE ASS'Y
14 1 330262 HYD. TUBE ASS'Y
15 1 330266 HYD. TUBE ASS'Y
16 1 330277 HYD. TUBE ASS'Y
17 1 330276 HYD. TUBE ASS'Y
18 3 330272 ELL - 90° 3/4 O-RING / 9/16-379
19 4 202756 ADAPTER 3/4 O-RING / 9/16-37°JIC
20 1 330278 HYD. TUBE ASS'Y
21 2 200876 ADAPTER O-RING / 37°JIC
22 2 241165 "VALVE, COUNTERBALANCE
23 4 020200 WASHER, SPLK %CP
24 4 005800 SCREW, %NC X 1% G5
25 1 200877 TEE O-RING RUN /37°JIC
26 1 200882 HOSE ASS'Y
27 1 241168 TEE JIC RUN / O-RING




FIXTURE NO.

FINISH NO.

6
™.
~

9t4 330100 WASHER, FLAT ADJUSTING
8 | QI7T700 NUT, HEX. HLF. LK. 172"-20
7 ! Q11607 SCREW, HEX. 1/2"-20 X 2"
6 | 018100 NUT, HEX. HLF. LK. 5/8"-18
511 013507 SCREW, HEX. 5/8°-18 X 2"GR5
4 | 800203-004{ PIPE, BLACK 172"
3 l 100309 SWIVEL HOOK ASSY W/LATCH
2 | 200909 SHEAVE ASSEMBLY
|1 ]2 100303 PLATE, SIDE SHEAVE

ITEM| QTY0/S PART NO. DESCRIPTION

L LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL
OIMENSIONS ARE IN INCHES.

TOL UNLESS QT
SPECIFIED.
ANGLES * 1/ XX L 40

FRACTIOMAL £ 1/18 | XXX+ 070
REMOVE ALL BURAS AND SHARP
EDGES. DO NOT SCALE THIS

Dﬂm ;V

DATE
KD BY
TITLE

DATE

hUTO

£.0. BOX AE548 * TULSA. OKLAHOMA T4145
B200 BNOKEN ARAOW EXFRESSWAY & 91862775

cr——] TRAVELING BLOCK ASSEMBLY

TOLERANCES NOT SHOWN ABOVE  [OATE SCALE 51z | DRAWING ND. REVIZON
ARE PER ARSI Y14 5 1873 [ NON W-100
THIG PRINT 15 THE FROPERTY OF AUTO CRANE 00 'TuENar E C | AW-I00300
NEXT ASSy | AMD MUST HOT BE USEG N ANY MANNER DETRI- smeer_|_gr |
MENTAL T THEIR INTERESTS.
JE\R INTERES

RIDOWAY$ 10084




FIXTURE NO. FINISH NO.

NOTE:

ADDITIONAL LENGTHS AVAILABLE

ON REGQUEST.

HANDLE
{REF.}

TOGGLE SLEEVE

DETERMINE LENGTH AND

WELD PER INSTALLATION

INSTRUCTIONS

BASE SLEEVE

CHG REVISIONS

LTR DESCRIPTION rDATE i APP'D
T +

INSTALLATION INSTRUCTIONS {JACK LEG)

MAKE SURE TRUCK IS PARKED ON LEVEL SURFALE.
WELD POCKET f{item 6) TO TRUCK BODY AT REAR JUST
INSIDE BUMPER, OR DESIRABLE LOCATION. END OF
POCKET SHOULD BE FLUSH WITH OUTSIDE OF THE TRUCK
BDDY. BE SURE THE POCKETISWELDEDSECURELY. NEXT,
SLIDE HORIZONTAL MEMBER (Item 5) INTO POCKET. SLIDE
BASE ASSEMBLY {ltem 1) INTO TOGGLE SLEEVE. MAKE
SURE LEG ASSEMBLY IS VERTICAL & FULLY INSERTED IN
POCKET. NOW BASE SCREW SHOULD BE ADJMISTED SO
THAT 2%" OF THREAD iS EXPOSED. MARK BASE SLEEVE
WHERE TOGGLE SLEEVE ENDS. PULL JACK LEG OUT OF
THE POCKET & WELD {Ref. -3/16") ALL AROUND AT MARK.

JACK LEG IS READY FOR USE. UPON USE, MAKE SURE

p

JACK LEG HAS ADEQUATE TENSION (SELF-DETERMINING]),

BEFORESELF-LOCKI!NG INPLACE. ADJUSTMENT OF SCREW
MAY BE NEEDED DEPENDING ON GROUND SURFACE.

5] | 700047 TUBE, POCKET
STANDARD JACK LEG ASS'Y 4] | 200081 MEMBER, HORIZONTAL
PART NO LENGTH 4 | 200085 TOGGLE
700320 14" 3|2 00680I CAPSCREW, HEX, HD. 172"NF X 4"
700343 16" 22 017800 | LOCKNUT, HEX. I/2"NF X 4™
| | 20004 BASE ASSEMBLY
ITEM] o/ PART NO. DESCAIPTION
QUANTITY LIST OF MATERIAL
e s At e kel | AUTO CRANE COMPANY
TOLEAANCES UNLESS OTHERWISE 7, P.O. BOX 45548 * TULSA, OKLAHOMA 74145
SPECIFIED. )c_m?é%a_ 9260 3ROKEN ARROW EXPRESSWAY ¢ 918-627-475
ANGLES * 1/2* xx % 40 TITLE
FRACTIONAL £ 1116 | XXX * 910 [BATE JACK LEG ASSEMBLY
Ences ponor scaLt s [FE I
:(:EE’HEARP;C'E:I‘({I sﬁu.o:r;uova DATE SCALE JiZE —[DRAW"‘G NO. REVISION
THISPRINT IS THE FROPERTY OF AUTQ CRANE CO. WETGHT c AW-LFG HOD W/P
R U e b [ s o




